



Shell Research Note

<b>Document No: 4.2</b> <b>Report No:</b> <b>SRN/SSRL/14/034</b>	<b>Title:</b> Foam flammability, California 117, measurement for Sakalakis, Greece	<b>Page: 1 of 3</b>
------------------------------------------------------------------------	---------------------------------------------------------------------------------------	---------------------

SRN Report No.	SRN/SSRL/14/034
CSR / AA Ref. No.	
Title	Foam flammability, California 117, measurement for Sakalakis, Greece
Date of Issue	19 June 2014
Reported by	Jolene Ge
Verifier	Jenny Tan
Approver	Jenny Tan

---

*Any information or recommendations contained in this document are for the sole and exclusive use of Shell Eastern Trading (Pte) Ltd. as part of the Shell Seraya Research Laboratory customer service. In the event that this document is used for any other purpose, it should be borne in mind that, whilst the information contained herein is as true and accurate as possible, it is strictly implied by the fact that not all operational aspects are known or might not have been seen in their entirety or under actual production conditions or under the most severe conditions.*

*Any information or recommendations are made in good faith but without any guarantee of results whatsoever and must not be used or interpreted in a way which would conflict with existing international, national or local legislation. Such regulatory and legal provisions shall always take precedence.*



<b>Document No: 4.2</b> <b>Report No:</b> <b>SRN/SSRL/14/034</b>	<b>Title:</b> Foam flammability, California 117, measurement for Sakalakis, Greece	<b>Page: 2 of 3</b>
------------------------------------------------------------------------	---------------------------------------------------------------------------------------	---------------------

**Test method**

Flammability

The flammability test was conducted in accordance California Technical Bulletin 117; Section A, Part 1 (vertical burning test) only, as the foam sample provided is insufficient for Section D.

**Results:**

Table 1: California 117 test results

California 117	Criteria	unit	
<b>Section A</b>			
<b><i>Before heat ageing</i></b>			
Mean char length	6 max.	in	1.03
Max. Char length	8 max.	in	1.34
Mean burn time	5 max.	sec.	0.49
Max. burn time	10 max.	sec.	2.31
<b><i>After heat ageing</i></b>			
Mean char length	6 max.	in	0.94
Max. char length	8 max.	in	1.18
Mean burn time	5 max.	sec.	1.69
Max. burn time	10 max.	sec.	4.58

If two or more specimens fail any of the criteria, the foam sample fails the CAL 117 flammability test.

*Any information or recommendations contained in this document are for the sole and exclusive use of Shell Eastern Trading (Pte) Ltd. as part of the Shell Seraya Research Laboratory customer service. In the event that this document is used for any other purpose, it should be borne in mind that, whilst the information contained herein is as true and accurate as possible, it is strictly limited by the fact that not all operational aspects are known or might not have been seen in their entirety or under actual production conditions or under the most severe conditions.*

*Any information or recommendations are made in good faith but without any guarantee of results whatsoever and must not be used or interpreted in a way which would conflict with existing international, national or local legislation. Such regulatory and legal provisions shall always take precedence.*



Shell Seraya Research Laboratory GSTPS/3  
Shell Research Note

CONFIDENTIAL

<b>Document No: 4.2</b> <b>Report No:</b> <b>SRN/SSRL/14/034</b>	<b>Title: Foam flammability, California 117,</b> measurement for Sakalakis, Greece	<b>Page: 3 of 3</b>
------------------------------------------------------------------------	---------------------------------------------------------------------------------------	---------------------

Table 2-1: Results of CAL117A (Before heat ageing)

Sample	1	2	3	4	5	Mean	Max.
Char length, in	0.98	0.87	0.71	1.26	1.34	1.03	1.34
Burn time, sec	2.31	0.15	0	0	0	0.49	2.31

Table 2-2: Results of CAL117A (After heat ageing)

Sample	1	2	3	4	5	Mean	Max.
Char length, in	1.18	0.79	1.18	0.79	0.75	0.94	1.18
Burn time, sec	0	3.58	4.58	0	0	1.69	4.58

**Conclusion**

In summary, the sample **does meet** the criteria for California 117, Section A.

*Any information or recommendations contained in this document are for the sole and exclusive use of Shell Eastern Trading (Pte) Ltd. as part of the Shell Seraya Research Laboratory customer service. In the event that this document is used for any other purpose, it should be borne in mind that, whilst the information contained herein is as true and accurate as possible, it is strictly limited by the fact that not all operational aspects are known or might not have been seen in their entirety or under actual production conditions or under the most severe conditions.*

*Any information or recommendations are made in good faith but without any guarantee of results whatsoever and must not be used or interpreted in a way which would conflict with existing international, national or local legislation. Such regulatory and legal provisions shall always take precedence.*